% CEANICCDHPBZERL BHRHICEDTHICIERELTIEEL,
Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

g

@%i
(O

—

MAINTENANCE MANUAL

1:10 Scale Radio Controlled Electric Powered 4WD Touring Car

TF-5 readyset »vsrvzsmz

THE FINEST RADIO CONTROL MODELS

-

OFMIIHI TBEICHKBELTHYET, ATFRAR/S—YDIARDEEIC

BEICLTLESN, AVTFUROHEITORMENZH (L. BELKD
DORFEES U< S I—Y—ERBETEHOEHDELS S,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

N
@4 7T RRA—YTIRT BIL. ERPBREE kS

ICRZEFFFTS XN,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites pieces du
chassis ... En cas de perte, les remplacer immédiatement.

@Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

J
KBRGROED, PHE<HHEETETBHS05H U KT, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIAAT)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2010 KYOSHO CORPORATION / £ i 2 No.30822T2F

30822T2F-MMO1



v hOEICZE S X% / REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

HITICHWELBTE

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

W+ RS /N= (K H,N)
Phillips Screwdriver (L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

f (ERTSITEORRVICIE. T3 FERULTLEEL,
CAUTION: Handle tools carefully!
- WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
7=  IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

. . .
ot ¢ WE-LFIIUR N0.96506 & : m7Ux No.1879 :
WS ZARYF ¢ Ball Differential Grease + ¢ Grease .
Needle Nose Pliers ﬂ «  Speial Modellbaufett ° o Fett < M
Flachzange __—=7 N ¢ Graisse pour billes de diff. + *  Graisse .I.‘ GREASE E .
Pinces plates <2 27 ¢ Grasadiferencial . ¢ Grasa .
Alicates de punta fina » . . :

: P .

Bhys—FA47
Sharp Hobby Knife

®ec0ccc00c00000000000000000000”® ®ecccccccc0cc000000c00000000’

/\

W=y /N— KYOSHO 2R v L&)V —

Wire Cutters

Scharfes Bastelmesser
Cutter

[

KYOSHO Special Glue

Seitenschneider

<
=AY

Cuchilla de Hobby

-
Ty FMZADTWAIEAE
TOOLS INCLUDED
GELIEFERTE WERKZEUGE
OUTILS FOURNIS
HERRAMIENTAS INCLUIDAS

B+FLF
Cross Wrench
Kreuzschliissel
Clé en croix
Llave de cruz

WRAELVF (1.5mm, 2mm, 2.5mm)
Hex Wrench (1.5mm, 2mm, 2,.5mm)
Sechskantschlissel (1.5mm, 2mm, 2,6mm)
Clé allen (1.5mm, 2mm, 2.5mm)

Llaves Allen (1.5mm, 2mm, 2.5mm)

Pince coupante E B Rl s H

Alicate cortacables * |nstant Glue M

V + Sekundenkleber .

[ E3)) ¢+ Colle cyanoacrylate .

Awl ¢ Pegamento instantaneo .

Spitzahle . .

A Poingon = — : No.96154 :
unzon M .

1.5mm Eﬂ
2mm
S 2.5mm )

©000000000000000000000000000000000000000000000000,

S

0000000000000 0000000000000000000000000000000,

—T{[ = [1T
— [

SPFATTyIU—<—

_ . ) SP KNIFE EDGE REAMER

:79:7 hj]:/§7_”&1*>“7'_ N 1829 REIBAJ*LE

CURVED SCISSORS & SANDER °. No.36219
EXANSCHERE ALESOIR SPECIAL

CISEAUX A LEXAN HERRAMIENTA TALADRO CARROCERIA

TIJERAS Y LIJADOR

RF4 DAy b FLEFR, BEBSLRIEENTEET,
For trimming body shells. Makes cutting curved lines easy!
Schneidet ohne Probleme auch Kurven. Fiir Karosserien aus Lexan.
Coupe le long de lignes courbées. Pour les carrosseries.
Para recortar las carrocerias con la méaxima precision.

FTRMINFET. B ~ 15mmOARBHIBTESIETT, «
No need to pre-drill! Drills neat 1 ~ 15mm holes directly! $
UnerlaBlich, niitzlich! Diese Ahle bohrt Innen 1 ~ 15mm ¢

Locher, einfach und sauber! .
Un must! Permet de faire des trous de 1 ~ 15mm M

sans effort! Idéal pour les carrosseries. .
Perfora agujeros desde 1 a 15mm. :

®0c0000000000000000000000000000000000000 00000

#HXITRID;EE (1) / BEFORE YOU BEGIN (1)

BEVOR SIE BEGINNEN (1) / AVANT DE COMMENCER (1) / ANTES DE EMPEZAR (1)

HITORICTROZLISEFRLTSLEEL,

O-ORBTEACIY. WeHRT S, — o \l\\ i g;ﬁ:ﬁ‘;
*v hORBEHEDD B, ﬂ - [“,“”, (:)
XH—FR, FENBYELES, BEOKDHOMR V7 IR | T Bon
FERED, Lt —Y—AERE I FTITEE ZE N, )7 ‘ Correcto
QNS HBRAOTRY A XEMEX VLS LTS, B
EBEICLTHRELADSSETT S, /7
@TPEREMDDLEF - - - Wrong
ﬂ;ﬁ;{géf&\mflﬁK‘C%‘&Kﬂbfﬁéhéi'ﬁﬁ&bT \ Falsch
EEL. BROSERTBETHDBEERDBED = Mauvais
R<BUET, Mal

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to over-tighten TP screws or you may strip the plastic
thread in the part!

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
lhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Inrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB3 Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, vedillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquirié.

Pemar Model S.A. no admitir& reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;ER (2) / BEFORE YOU BEGIN (2)

BEVOR SIE BEGINNEN (2) / AVANT DE COMMENCER (2) / ANTES DE EMPEZAR (2)

HAZEDRM

How to read the instruction manual:

So funktioniert die Bauanleitung:
Comment lire les instruction:
Cémo leer el manual de instrucciones:

(5REAGI Example )
( Exemple Beispiel Ejemplo)

A: ZOIEBE THII TS BB LT D5,
Br/vpEmo &l RIE. EAH. 70y kB AR 3 /Front Suspension / Vordere Aufhdngung
C: %+ MADEAIL., ERBERNTH— 1 el 0
NoBsHF SR TNESF, ART S—Y%E uspension avant / Suspension Delantera X
BATSEEF—No.ZSRBL TS EX, A
D: IAEA TR Z DY = BERESNT @5 x10mm A&
WET, v—2ICEE LTI TE#D Metal Bushing
TLEED, Y—=UDEAR, &= Lager ® =
DFICHYET, Bague Métal 5x10mm g/ Q
A: Indicates the number of the assembly step Casquillo Metalico 5x10mm S
and the part(s) that are to be assembled. * D
B: Details Key Number, Actual Size drawings | [ ( C ) )| [ 4 A ;\J
and the Quantity of parts Used. V@
C: All parts, except screws, are identified by key ®x e & »
Numbers. When purchasing spare parts, ald AN
identify the key number of the part required ~— ~c
and cross reference this to the Spare Parts Achsschenks: ]
page, which shows the purchasable spare Vis & fusee C
parts and the key numbers contained within. King Pin ~
D: This instruction manual uses several
symbols. Pay careful attention tothem | | L J MWW 4
during construction. Details are given at the
bottom of each page.
A: Die Nummer der Baustufe sowie das zu bau- A: Numéro de la plage de montage et le nom de A: Indica el nimero del Paso y la Parte a ser
ende Teil werden angegeben. la piece a assembler. montada.
B: Teilenummer, Teilename, Darstellung in B: Numéro de référence de la piece, nom, illust- B: Numero, Nombre de la Pieza, Dibujo a

(9]

O

OriginalgréBe und Anzahl.

Die Teilenummer stellt den Bezug zu unserer
Bestellnummer her. Am Ende der Bauanlei-
tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

. Diese Bauanleitung verwendet verschiedene
Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

C:

D:

ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
'achat de piéces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

Cette notice utilise des icones dans les
plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

escala real, Cantidad utilizada.
C:

identificadas por un nimero. Para

comprarlas por separado,

Todas las piezas, excepto los tornillos vienen

mire el ndmero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos
simbolos.
Téngalos en cuenta durante el montaje.

EFBELTHITSH, TYVREED, A9 5K D ICHITS,
3 Pay close attention here! Apply grease. Ensure smooth, non-binding movement when assembling.
— Vorsicht! Wichtiger Hinweis! Fetten. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Graissez. La piece doit pouvoir pivoter autour de la vis.

A
ala

B EN

HAELCEDN TS =S

Preste atencion.

21ty MEITS (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces senaladas.

EARICKDICHITS.
Bauen Sie eine linke und eine rechte Seite.
Realice el montaje de igual forma en ambos lados.

RIBEA SR,

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Assemble left and right sides the same way.

Assemblez le c6té gauche comme le coté droit.

Symbols used throughout the instruction manual, comprise:

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

Aplicar grasa.

R,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

EBEHDIEICHEILITS,
Assemble in the specified order.

Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

Asegurese que la pieza se mueve suavemente.

R~TE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafrio real.

xOyvoBEED,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




1 R—JLF 7 / Ball Differential >g‘/a=r-‘o,s<§-ol
. . oo L . . ompress with pliers,
Kugeldifferential / Différentiel a bille / Diferencial Bolas Wit einer Zange zusammendruecken.

Compresser avec une pince plate
Comprimir con unos alicates.

- R=IF75U R

Ball Differential Grease B h R WEER=IICT B,

Modellbaufett Face the rounded side to balls.

Graisse de billes de différentiel Die runde Seite zeigt zu den Kugeln.

Grasa diferencial Placer comme indiqué sur le schéma

Colocar el lado redondeado hacia
las bolas.

> Bty rElcEbES,
Align to the groove in(9).
Nut in Teil (5) ausrichten.
Aligner les encoches avec @
Alinear en la pieza

P FRy O ZICEAE, SysTya

HOBMEA, RO ) EANERS.

When installing in gearbox, change to (1) from
the opposite side if the backlash is too loose.

Mit der Distanzscheibe kann das Zahnflankenspiel
justiert werden,

Lors de son insertion dans la cellule, changer ({5)
de sens si l'entre dents est trop serré.

Ala hora de instalarlo en la caja, cambie @ al
lado opuesto si hay mucha holgura.

Ve

- R=ITT751 R
Ball Differential Grease
Modellbaufett
Graisse de billes de différentiel
| AR R ® Grasa diferencial P EYTFUHYR
Remove flashing. —— \ & Molybdenum Grease
Grate entfernen. Molybdenumfett
Ebavurer Graisse adaptée.
Corte las rebabas. Grasa molibdeno
@®10x15x4mm AFUYZ (@D 10x12x0.4mm P4 ©@26x25mm FvyTER @26x6x1mm X5 FTL—b
Ball Bearing  Kugellager Shim Cap Screw  Inbusschraube Thrust Plate
Roulements & billes  Rodamiento Unterlegscheibe __Vis  Tornillo allen Druckplatte N
Rondelle de callage ) - - - 2 Rondelle de butée ’%5.)‘7’?] tuhxé ‘““*?%5”
Arandela Arandela Ign 1o the groove n\9).
................. 2 e @ |]4 Nut in Teil (6) ausrichten.
""""" 4 116 A FR=)b Aligner@avsc I'encoche.
Inch Ball Alinear con (B).
® Kugel @26mm F4OFy b
10x12x0.2mm >~ A Bille 1/16&me Nylon Nut
@ 5x8x25mm X7 Y5 Shim Bolas Kunststoffmutter Zark/YvH
Ball Bearing Unterlegscheibe L 16 Ecrou nylon For Front/ Rear
Kugellager Rondelle de callage 382 A UFK=IL A\ Tuerca Nylon Vorne / Hiqten
Roulements a billes Arandela @ Inch Ball @ --------------------- 2 Avant / Arriere
Rodamiento ~ \\ )] |- 6 Kugel ~ Delantero / Trasero
""""""""" 4 Bille 3/32eme
Bolas
O et s 24 X2

@ EE 7515 / ADJUSTING / > RiAGEETEEL. ©) £ELLEE. O SRHFMCEETAFAL,
Das Justieren / REGLAGES / AJUSTES E5AVBELOABBERDT, (D 205D,

NN o N Now, hold the differential case firmly and rotate part @ . If part () rotates into the opposite
>@ #@:&74;}-;{ }\.7‘1;\_—(’1,1'" Zkﬁi%@&,'(‘&éi:lil 51< 7:’(%’*—(@)é direction to part @ no further adjustment is necessary. If part (3) does not rotate, screw
LibidL, EoTLE 4*.”"”* i,iﬁé €3 HE*H?'S‘D,T'EE?%“ , . is 0o tight. In this case, gradually loosen screw (9) until part @ rotates.
Secure parts @ and @ in place with two flat head screwdrivers and rotate the differential Das Diffgehaeuse, wie dargestellt, halten und Teil (B) drehen. Sollie Teil @ in
case unt|ll it becomeslnght. Then, tighten screw @ When running the car, the differential entgegengesetzter Richtung rotieren, ist eine weitere Justierung nicht mehr noetig.
must be tight, othem ise it may be f’amage"- ) ) ) Laesst sich Teil @nicht mehr drehen, ist die Schraube zu fest. In diesem Fall muss die
Tell @ und @ wie dargestellt, mit zwei Schraubenziehern sichern und das Diffgehaeuse drehen Schraube ein wenig gelockert werden
b,'s d!e gewuenschte Sperrwirkung erzielt ist. ) ) Maintenant, tenir le corps de différentiel fermement et faire tourner@. Si la piece @
Sécuriser les p|eces@et@en place avec 2 tournevis plat et faire tourner le corps de tourne dans le sens opposé a @ aucun autre réglage est nécessaire. Sila piéce@
différentiel jusqu'a ce qu'il soit bien fermé. Puis, visser @ Lors de l'utilisation de la voiture, ne tourne pas, la vis(9) est trop serrée. Dans ce cas dévisser@ graduellement jusqu'a
le différentiel doit-étre dur, dans le cas contriare cela il risque d'étre endommagé. cequela piécé @tourne ’
Asegure @ y @ en su lugar con dos destomilladores de punta plana y gire el diferencial :

Ahora sujete el diferencial firmemente y gire(8). Sila pieza
hasta apretarlo. Ahora apriete el tornillo @ A la hora de rodar el modelo el diferencial debera J y9 @ P

" S gira en la direccién opuesta a (), no necesitara de posteriores ajustes.
estar apretado ya que podrfa resultar dafiado. Sila pieza (§) no gira, el tomillo (Q) estd demasiado apretado.

En este caso, afloje @ hasta que @ gire.

~
—~ N

- ik, (0 =mA15 5.
Once the adjustment is done, install (see"exploded view").
Ist das Justieren abgeschlossen, kann die Einheit in Baustufe 10 monitert werden.
Une fois le réglage terming, installé (10) (voir la vue éclatée).
Una vez realizado el ajuste, instale (1() (ver "despiece").
P ETRIICH S A Y ERTITBEMET %, / Before running, attach the tires and re-adjust accordingly. /
Vor Intriebnahme Reifen montieren. / Avant utilisation, fixer les roues et ajsuter si nécessaire. / Antes de rodar, coloque las ruedas y reajuste.

2 2ty MASI T (). / Assemble as many times as specified. / JYR%EED, / Apply grease. /
W4 Sooft wie angegeben zusammenbauen. / Assemblez aussi souvent qu'indiqué. / Repita las veces sefaladas. Fetten. / Graissez. / Aplicar grasa.

4




2 AA > F¥ /Main Gear
Das Getriebe / Couronne principale / Corona principal

@5 X7x03mm 7y y—
Washer
Scheibe
Rondelle 5x7x0.3mm

@ | Arandela 5x7x0.3mm
..................... 1

®E3 EUYY
E-ring E-Ring E3

@5x8x25mm R7Y Y

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@)5x7x22mm H5— (&)
Collar (Gold)
Gleitlager (gold)
Bague (dorée)

29 1.5x8.8mm £
Pin  Stift

Axe 1.5x8.8mm  Pasador

1

@5 x10x 4mm A7 Y5
Ball Bearing
Kugellager
Roulements a billes

|:|Rodamiento ;

/N ZES,
Remove flashing.
Grate entfernen.

Ebavurer.
Cortar el sobrante.

> A HENLS
a?y)@%fij'cl,\iﬁ'e
(18) & @9 are tight with no play.
Teil (38 und @3 luftdicht

festziehen.

Insérer (9) & @2) fermement.
(& @9 deben quedar fijados
sin holgura entre ambos.

For<ANS,
Insert straight.
gerade einfuehren,
Insérer bien droit.
Insertar recto.

3 AA > F+ /Main Gear
Das Getriebe / Couronne principale / Corona

3x6mm

3x6mm%

3x3mm £y FER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x6mm EX
Screw
LK Schraube
Vis 3x6mm

2x7.8mm ey

Pin

Stift

Axe 2x7.8mm
Pasador

> ESLmICEy FERZBET B,

Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten

Fléchen fest.

Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes

planas del eje.

BT EENLS (LT B,

@

Be careful not to over-tighten.
Uberdrehen Sie keinesfalls die Muttern.

Ne pas trop serrer.
No apretar demasiado.

oW %5 DIEICHAII TS,
Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

AR U THI TS,

=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.




4 U+ ¥+ 7K v & X/ Rear Gearbox / Hintere Getriebegehéduse
Carter de différentiel arriere / Caja de transmision Trasera

3x6mm Y EX
F/H Screw
SK Schraube
Vis F/H 3x6mm
Tornillo 3x6mm F/H

3x10mm TPHSEX

TP F/H Screw

SK Treibschraube
Vis TP F/H 3x10mm

Uls D)

5 ¥Ry & R/ Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

3x6mm EX
Screw

[: Tornill

@0 5x 10 x 4mm

LK Schraube
Vis 3x6mm

Tornillo 3x6mm
ﬂmmmm ---------

3x6mm HSEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

o 3x6mm F/H

7Y

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@5 x31mm ZF7F—HKZ b ()

Stiffener Post (Red)
Stuetze (Rot)

Plots de renfort (Rouge)
Rigificador (Rojo)

<KR=IF7T >

< Ball Differential >
< Kugeldifferential >
< Différentiel a bille >

< Diferencial Bolas > @
S \\“
N
S 2

JYR%EES, /Apply grease. /
Fetten. / Graissez. / Aplicar grasa.




) ¥ ¥R v & R/ Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

>

3x10mm TPEX 3x8mm EX
TP Screw Screw
LK Treibschr LK Schraube
Vis TP 3x10mm Vis 3x8mm

Tornillo 3x10mm TP

Tornillo 3x8mm
........... 2 ﬂl\l\l\l\l\“\l\l --------------- 1

3x15mm TPEX @ 4.8mm K= RSy K (S)

TP Screw Ball Stud (S)
LK Treibschr Kugelpfosten (S)
Vis TP 3x15mm Vis a rotule (S)

Tornillo 3x15mm TP

ﬂ&\vww\\\\\\\\\ww\\\w- ------ 4

3x8mm

3x15mm(TP)

3x15mm(TP)

7 1)+ 4 > /8—RF— / Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

3mm Fv bk
Nut  Mutter

P ZDNREES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.

Utilice este aguijero.
N\ J

3x12mm(TP)

3x22mm

[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
3x22mm :

=

Ecrou Tuerca 3mm

3x22mm ¥+ v FER
Cap Screw
Inbusschraube
Vis

— Tornillo allen

|E|lllllllllllllllllllll\l\l\l\l\l\l\l\l\l\l\ll

= 2

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂi\\\i\\\\\\i\\\i\\\\\\\‘-

3x12mm TPEX

TP Screw

LK Treibschr

Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂﬁi\\\\\\i\\\i\\\\\\i\\\\\‘\\- --------- 2

= AR UTHITSA.
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.




Suspension arriere / Suspensién Trasera

)8R 3 /Rear Suspension / Hintere Aufhangung

@)5x10x4mm R7YYL  @H2x7.8mmEV
Ball Bearing Pin  Stift
Kugellager Axe 2x7.8mm Pasador
Roulements a billes [ ---------------------o- 2
Rodamiento

@ 4.8mm K= RF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

@amm 75 T4 Fy b
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

Suspension arriere / Suspension Trasera

IJ¥H R 3 /Rear Suspension / Hintere Aufhangung

2.6x4mm EX @3 x25mm >+ 7 b
Screw Shaft
LK Schraube Welle
Vis 2.6x4mm Axe 3x25mm
Tornillo 2.6x4mm Eje 3x25mm

3x10mm TPHZ EX

TP F/H Screw @3 x44mm v 7 b

SK Treibschraube \?\?ea"f;
Vis TP F/H 3x10mm Axe 3x44mm
Eje 3x44mm

E®3x7x1immFS5Hh5— E)3x7x2mm FS5Hn5—
Plastic Collar Plastic Collar
Kunststofflager Kunststofflager

Palier plastique

4x8mm v FER

Set Screw
Gewindestift

Vis BTR 4x8mm
Prisionero 4x8mm

Palier plastique

3x 15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm

Tornillo 3x15mm TP
) ﬂh\\\\\\\\\\\\\\\\\\\\\\\\\\\‘\‘- -------------- 1

[ EIER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

©9d (o =)

= £

( U = 1.5mm

3x15mm(TP)

N BEOIEICHILTS, 2 2ty MALTS (), %EEE L&D ICHBITS, RiED, JYRERB,
Assemble in the specified order, X Assemble as many times as specified, Assemble left and right sides the same way. Temporarily tighten, Apply grease,
In der angegebenen Reihenfolge zusammenbauen. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorlaufig festziehen. Fetten.
Assemblez dans 'ordre indiqué. Assemblez aussi souvent quindiqué. Assemblez le coté gauche comme le coté droit. Vissez temporairement. Graissez.

Realice el montaje en el orden indicado. Repita las veces sefialadas.

Realice el montaje de igual forma en ambos lados.

Apriete de manera provisional.

Aplicar grasa.



. N g < EHMA > Projection. Note direction.
Suspension arriére / Suspension Trasera < Left > & 6D
< Links> (Long)
ED3x25mm 7T ¥R hOwE < Gauche > (Lang)
Adjust Rod < Izquierda >  (Longue)
Gestaenge (Largo)

Biellette réglable m
#13.5mm 7/ | - >

¥ H+ R 3 /Rear Suspension / Hintere Aufhdngung > BOBHZ7.

Einbaurichtung beachten.
Projection. Attention au sens !
Rebaje. Fijese en el dibujo.

Tirante ajustable

@) 4.8mm K—J T K (F)
Ball End (Medium)
Kugelpfanne (Mittleres)

approx. 13.5mm / ca. 13.5mm /
environ 13.5mm / aprox. 13.5mm

Chape (Moyenne) S > EBDHBH,
Rétula (Media) - ROV < A > Projection. Note direction.
— P BOBIANERY, < Right > () (57)  Einbaurichtung beachten.
O.-. ............ 2 The side with the step is a reverse screw. . Projection, Attention au sens !
] Die Seite mit der Markierung besitzt < Rechts > (Medium) Rebale. Files | dibuio
ein Linksgewinde. < Drolte > (Lang) ebaje. Tljese en el dbulo.
@G 4.8mm K—JI> K (8 Le cdté avec le déport est le pas inversé. < Derecho> (Longue)
Ball End (Long) El lado indicado es de rosca inversa. (Largo)

Kugelpfanne (Lang)

Chape (Longue) 1
Rétula (Largo) I
O.-. ......... 2 #13.5mm /™ -

— approx. 13.5mm/ca. 13.5mm/

environ 13.5mm / aprox. 13.5mm

G ()

(Medium)
(Lang)
(Longue)
(Largo)

1 -I ¥4 2R3 3 /Rear Suspension / Hintere Authangung :’Fﬁggtm:
Suspension arriére / Suspension Trasera <Rechts >
< Drolte >
> EDOHBH, < Derecho >
Projection. Note direction.
Einbaurichtung beachten. I@)
Projection, Attention au sens ! ﬁ |
Rebaje. Fijese en el dibujo. ﬂ
é
<&@ > @ ,
<Left >
< Links >
< Gauche >
< lzquierda >

> EBDH DA,

Projection. Note direction.
Einbaurichtung beachten.
Projection. Attention au sens !

Rebaje. Fijese en

el dibujo.

I
1 2 FA I > /8— /0Oil Shock / Ol Dampfer !
Amortisseur Huile / Aceite Amortiguadores | Y
I —__ 1 45mm
! B LD LI B, ‘
| Put a little oil.
@ | Mit etwas Oel bedecken.
a 1 Mettre un peu d'huile.
\ : Vierta un poco de aceite. \
X2 : 12.5mm
Y

27U %R,
For adjusting the spring tension.

< o, 1e (kS N Zur Justierung der Federvorspannung.
4.8mm A=A 08) E25E U./a Permet d'ajuster la tension du ressort.
Ball End (Shor) E-ring Para ajustar la tension del muelle
Kugelpfanne (Kurz) E-Ring E2.5 J '
Chape (Courte) Clips 2.5mm
Rotula (Corto) Clip E2.5
----------------- I pE—
2 2ty MAITS (), (W4 6FR L&D ICHITS, = EBUTHITS. BT,
Assemble as many times as specified. & Assemble left and right sides the same way. Pay close attention here! True-to-scale diagram.
Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis! MaBstabsgetreue Darstellung.
Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le c6té droit. Attention! Avis important! lllustration & I'échelle.
Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Preste atencion. Dibujo a tamafio real.




F A% 78— /Oil Shock / Ol Dampfer
Amortisseur Huile / Aceite Amortiguadores

QcxraTH A0

O vo<yLTEH, TaELs,

(3]

HOMEXTAND, Then, gently move the piston up
Pull down the piston and and down to get rid of air bubbles.
slowly fill in oil. Bewegen Sle den Kolben langsam

auf und ab, bis keine Luftblasen
mehr Im Ol sind.

Puis, actionner doucement le
piston de bas en haut, afind"'
éliminer les bulles d ' air.

Ahora mueva el pistén hacia arriba
y hacia abajo para eliminar las

burbujas de aire./

Kolben nach unten ziehen,
langsam mit OI befUullen.

Placer le piston en position
basse puis remplir
doucement d ' huile.

Tire del pistdn hacia abajo

y rellene con aceite.

0.5mm

H5—ERDMNEET
FTAINERT,
Add oil one more time
up to the brim.
Déampfer nochmals
bis zum Rand befiillen.
Ajouter de | ' huile encore
une fois, jusqu ' au niveau.
Rellene de aceite hasta
el borde.

(4] (5]

TA4yyanR=/=
Tissue Paper
Papier/Tuch
Papier ou tissu
Pafiuelo o Toallita

B HINEFANESELD,
Wipe away excess oil.
ueberschuessiges Oel wegwischen.
Nettoyer le trop plein d'huile.
Limpiar el aceite sobrante.

F 44 78— /Oil Shock / Ol Dampfer
Amortisseur Huile / Aceite Amortiguadores

695> =27y
Shock Spring
Daempferfeder
Ressort d'amortisseur
Muelle amortiguador

EEORESKFICEDELSIC,
EFLESS @ RT3,
Adjust 63 while model is running so
the front and rear are same height.
Die endgueltige Justierung erfolgt
auf der Rennstrecke.
Ajusterafin que le train avant et
arriere soient a la méme hauteur.
Ajuste §3) mientras el modelo esté
rodando para que los delanteros y
traseros tengan la misma altura.

272U ERDTO £ANS,
Compress the spring and install @
Driicken Sie die Feder zusammen
und schieben Sie @ auf.
Compresser le ressort pour monter @
Comprima el muelle e instale @

Suspension arriere / Suspension Trasera

¥ Y+ XX 3 /Rear Suspension / Hintere Aufhangung

@ 4.8mm K—JLRE v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

Rétula (S)
O - 2
@smm  F5Fv b

Plastic Nut

Kunstsoffmutter

Ecrou plastique
@] Tuerca Plastica

.................. 2

G-
Shock
StoBdamper
Amortisseur
Amortiguador

4ty MEITS (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

ESOIRICHEITS,
Assemble in the specified order,

x4

Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

23

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

ERRAUELS [CHITA,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit,
Realice el montaje de igual forma en ambos lados.

L&

10




1 6 H—7R+ A /\— / Servo Saver / Servo Saver S

Sauve-servo / Salvaservos % @
. =

@ 4.8mm K—IRF v K (S) <>

Ball Stud (S)

Kugelpfosten (S)
Vis a rotule (S)

@®5x8x25mm FSAHI <
Plastic Bushing
Kunststofflager é§
Palier plastique @
4

@ |:| Casquillo plastico
=( (
%’/‘ 1 5mm Y
@\i< |
®
\

1 7 Y —R+ A /N—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

@ 4a.8mm K—JRF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

3x8mm

@3x7x imm 7S5 hS5—
Plastic Collar
Kunststofflager
Palier plastique

3mm Ty —
Washer
Scheibe
Rondelle 3mm

Arandela 3mm
@

3x6mm BSEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[ Tornillo 3x6mm F/H
......................... 2

3x6mm ERX
Screw
LK Schraube
Vis 3x6mm

[y - e 2EN .

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

@D3sxemm IS AL
Flanged Metal
Lager mit Bund
Bague épaulée métal
Casquillo metdlico

3x6mm(F/H)

Y A1E13 5L 5 (CHEITA. / Ensure smooth, non-binding movement when assembling. /
M Das Teil muB sich leicht bewegen lassen. / La piéce doit pouvoir pivoter autour de la vis. / Asegurese que la pieza se mueve suavemente.




1 8 70 b7 7 /Front Differential / Vorne Gear Differential
Différentiel Avant / Diferencial Delantero

@)5x7x03mm Ty r—
Washer

Scheibe

Rondelle 5x7x0.3mm
Arandela 5x7x0.3mm

@)1.5x88mm E> @)5x10x4mm R7U>45  @OU 4 P8
Pin Ball Bearing O-ring P8
Stift Kugellager O-Ring P8
Axe 1.5x8.8mm Roulements a billes Joint thorique P8
Pasador Rodamiento Junta Térica P8
m—
2 x7.8mm EX
Pin
Stift
Axe 2x7.8mm
Pasador
C-mmemmmmmmmes
@E3  EUrY
E-ring
E-Ring E3
Clips 3mm

1 9 78Y bFYRy o R /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmisién Delantera

3x10mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 8x10mm

[ Tornillo 3x10mm TP F/H
..................... 6

< R=IF7T >

< Ball Differential >
< Kugeldifferential >
< Différentiel a bille >
< Diferencial Bolas >

3x10mm(TP F/H)

~
I
—_———

3x10mm(TP F/H)  3x10mm(TP F/H)

B 5 DIEICHHII TS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

JYREED,
Apply grease.
Fetten,
Graissez.
Aplicar grasa.

12




3x15mm(TP)

20 70> kF+vK vy o R /Front Gearbox / Vorderes Getriebegehause
Carter de différentiel avant / Caja de transmisiéon Delantera

3x15mm(TP)

|::> 3x10mm(TP)
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}
[}

3x10mm TPEXR 3x8mm EX
TP Screw Screw
LK Treibschr LK Schraube
Vis TP 3x10mm Vis 3x8mm

Tornillo 3x10mm TP Tornillo 3x8mm
........... 2 ﬂnmum\mu --------------- 1

3x15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm

@ 4.8mm K= 2F v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

Tornillo 3x15mm TP Rotula (S)
ﬂ»\\\\\\\\‘\\\\\\\\\\\\\‘\\w ------ 4 Oﬁmm ------------- 2

2 1 70> k% /X=X 57— /Front Shock Stay / Vordere Dampferbriicke 3mm Fv b 3x10mm TPE X
Support amortisseurs avant / Soporte amortiguadores delantero Nut Mutter TP Screw
Ecrou Tuerca 3mm LK Treibschr
- ~N AN Vis TP 3x10mm
@ """"""" 2 Tornillo 3x10mm TP
----------- 4

1

1

1

1

1

| 3x22mm F vy FER
| Cap Screw

1 Inbusschraube
! Vis
1

1

1

1

1

1

1

1

1

B CDREED,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.

Utilice este agujero.
N\ J

— Tornillo allen

E|mummmull\\\\\\\\\\\\\llllmm\\\
= 2

3x22mm

AR LTI TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

13




22 AT TV Y —K / Steering Servo
Lenkservo / Servo de direction / Servo de direccidon

RATFT7V Y =K
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

#2mm /
approx. 2mm. / ca. 2mm
environ 2mm / aprox. 2mm

P—RICKURBELET,

Adjustment depends on servo.

Die Justierung haengt vom
Servo ab.

Le réglage dépend du servo.

El ajuste depende del servo.

3x10mm(TP F/H)

@3x12mm £y FER 3x10mm TPYSEX 3x8mm TPEX
Set Screw TP F/H Screw TP Screw
Gewindestift SK Treibschraube LK Treibschr
Vis BTR 3x12mm Vis TP F/H 3x10mm Vis TP 3x8mm

Prisionero 3x12mm Tornillo 3x10mm TP F/H Tornillo 3x8mm TP
1011010 1 Dmm ----------------- 2| e 4

@4.8mm K—)2F v E(S) @D48mm K—)IT> K (&)

Ball Stud (S) Ball End (Short)
Kugelpfosten (S) Kugelpfanne (Kurz)
Vis a rotule (S) Chape (Courte)
Rétula (S) Rétula (Corto)

o™ O

23 708> MAF7F—/ Front Stiffener / Vordere Versteifung
Barre de renfort avant / Rigidificador Delantero

3x6mm EX
Screw
LK Schraube
Vis 3x6mm
Tornillo 3x6mm <\
(- 5252 g N
Y ﬂ\
3x6mm HSEZR
F/H Screw ~.’ﬁ‘\
SK Schraube N
Vis F/H 3x6mm ,\%j/i:@l\!?
Tornillo 3x6mm F/H YIS e
) Rl > ) B
B

@5 x25mm RFT7F=HZ b (F)
Stiffener Post (Red)
Stuetze (Rot)
Plots de renfort (Rouge)
Rigificador (Rojo)

O]

3x6mm

(FH) /g g/3x6mm(F/H)

BIBEAS. / Must be purchased separately! /
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado.

14




24 70> YRR 3/ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

5>< 10x4mm X7 Yo
Ball Bearing
Kugellager

Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé

@2x11mm E>

Pin  Stift

3x8mm ER
Screw
LK Schraube
Vis 3x8mm

Roulements 4 billes| < Drolte >

Rodamiento
............... 4

@amm 75 F400Fy b

Tuerca nylon con collarin

Axe 2x11mm  Pasador

< AR >
< Right >
< Rechts >

< Derecho>

Lt /Top/Oben/
Haut / Arriba

2 5.8mm ErR—i
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5,.8mm

cle i

1A
Short
Kurz
Courte
Corto

=1
Long
Lang
Longue
Largo

e e e e e e — - -4

-

< EfIA >
< Left >

< Links >

< Gauche >
< lzquierda >

Ay YRR 3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

4x8mm £y FER
Set Screw
Gewindestift
Vis BTR 4x8mm
Prisionero 4x8mm

E)3x7x1mm F53h5—
Plastic Collar
Kunststofflager
Palier plastique

@ 4.8mm K—IAF Y E(S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

@3x25mm ¥+ 7k
Shaft Welle
Axe 3x25mm  Eje 3x25mm

3x15mm TPER
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘- -------- 1

GD3x44mm P47 b 3x10mm TPHSEZR
Shaft  Welle TP F/H Screw
Axe 3x44mm  Eje 3x44mm SK Treibschraube
[ R 2 Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H
26x4mm EZ W --------------- 2
Screw
LK Schraube
Vis 2.6x4mm <BHHA >
Tornillo 2.6x4mm < Right >
G]NIE] """""""""" < Rechts >
< Drolte >

< Derecho>

=COHED)]

(i

<ZMA >

< Left >

< Links >

< Gauche >
< lzquierda >

2mm

V EARCLS A TA,

Assemble left and right sides the same way,
Bauen Sie eine linke und eine rechte Seite.

O S OIRICHTTS,
Bl Assemble in the specified order.

Assemblez le c6té gauche comme le c6té droit, Assemblez dans F'ordre indiqué.
Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

o (38 L THI TR,
=l Pay close attention here!

Vorsicht! Wichtiger Hinweis!

Attention! Avis important!

Preste atencion.

{R1ES, JYRE2B,
Temporarily tighten. Apply grease.
Vorldufig festziehen. Fetten.
Vissez temporairement. Graissez.
Apriete de manera provisional. Aplicar grasa.

15




26 7RY bRV 32 [ Front Suspension/
Vordere Aufhdngung / Suspension avant / Suspension Delantera

ORTT7U T4 0y k /Steering Tie Rod /
Spurstangen / Biellette de direction a pas inversés / Tirante Direccion

P EBDHBIAPERD,
The side with the step is a reverse screw.
Die Seite mit der Markierung besitzt ein Linksgewinde.
Le coté avec le déport est le pas inversé.
El lado con el rebaje es de rosca inversa.

{@®5.8mm K—nxT> K
Ball End  Kugelpfanne

@- Chape Réwla

69 4.8mm K—)LT> K (R)
Ball End (Long) Kugelpfanne (Lang)
Chape (Longue) Rétula (Largo)

@D 4.8mm K—JLT> K (%)
Ball End (Medium)  Kugelpfanne (Mittleres)
Chape (Moyenne) Rétula (Media)

o 4

@®3x15mm 7 ¥z kAY K
Adjust Rod Gestaenge
Biellette réglable  Tirante ajustable

6o3x25mm 7S ¥R kAY K
Adjust Rod Gestaenge
Biellette réglable Tirante ajustable

lﬂ"l"""llﬂlmIlil“llll\llllll\ll\l\l ---------------- 2

(D »-gonzs, /

< EMf > Projection. Note direction. / Einbaurichtung beachten. /
< Left > Projection. Attention au sens ! / Fijarse bien en la posicién.
< Links > w () /
< Gauche > H (Medium) / (Mittleres) /
< lzquierda > (Moyenne) / (Media)
#35mm /approx. 5mm /
ca. 5mm / environ 5mm / aprox. 5mm X
)»-gos2%, /
<GHHA > Projection. Note direction. / Einbaurichtung beachten. /
< Right > Projection. Attention au sens ! / Fijarse bien en la posicion.
< Rechts >
Jii
< Drolte > (-\ H \C
< Derecho> S

#15mm /approx. 5mm /
ca. 5mm / environ 5mm / aprox. 5mm

() /
(Medium) / (Mittleres) /
(Moyenne) / (Media)

@7A> k7 wy/X—Av K /Front Upper Rod /
obere Querlenker / Biellette avant supérieure / Tirante superior delantero

GO o535, /

< EfA > Projection. Note direction. / Einbaurichtung beachten. /

< Left> Projection. Attention au sens ! / Fijarse bien en la posicién.
< Links > @ ) /

< Gauche >

(Medium) / (Mittleres)

< lzquierda > (Moyenne) / (Media)

(&) /
(Long) / (Lang) / @ #315mm /approx. 15mm /
(Longue) / (Largo) ca. 15mm / environ 15mm / aprox. 15mm
GOp-Bonss. /
<&M > Projection. Note direction. / Einbaurichtung beachten. /
< Right > Projection. Attention au sens ! / Fijarse bien en la posicion.
< Rechts > 6B (&) /
< Drolte > (Long) /(Lang
< Derecho> (Longue) / (Largo)

COWAC),
(Medium) / (Mittleres) /
(Moyenne) / (Media)

#315mm /approx. 15mm /
ca. 15mm / environ 15mm / aprox. 15mm

70y YRR 3> /Front Suspension / Vordere Aufhdngung

Suspension avant / Suspensién Delantera

> EBDH DA,
Projection. Note direction.
Einbaurichtung beachten.
Projection. Attention au sens !
Fijarse bien en la posicion.

<AFTUVTEA40y R/ GRA> ‘
< Steering Tie Rod / Right >

< Spurstangen / Rechts >

< Biellette de direction a pas inversés / Drolte >

< Tirante Direccién / Derecho >

<7AY R 7y—0Ov R/ GHA>

< Front Upper Rod / Right >

< Obere Querlenker / Rechts >

< Biellette avant supérieure / Drolte >

< Tirante superior delantero / Derecho >

<7y k7ynR—0y K/ E/NR>

< Front Upper Rod / Left >

< Obere Querlenker / Links >

< Biellette avant supérieure / Gauche >
< Tirante superior delantero / Izquierda >

|
:
&

<RTTV 840y K/ EAR>

< Steering Tie Rod / Left >

< Spurstangen / Links >

< Biellette de direction & pas inversés / Gauche >

V ERERC&LSICHIITS, 1
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

1€y MAITS (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

< Tirante Direccion / Izquierda > V
TR,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

™ TR L THITA.

oMl Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

16




mmuuuﬂ
)

23

EoZAC
Shock
StoBdamper
Amortisseur
Amortiguador

Vis F/H 3x8mm

Dﬁmmm] Tornillo 3x8mm F/H
s 5

F/H Screw
SK Schraube

3x8mm HSEZR

3x8mm(F/H)

Kugelpfosten (S)
Vis a rotule (S)

Ball Stud (S)

702 YRR 2 32 /Front Suspension / Vordere Aufhdngung

Suspension avant / Suspensién Delantera

: g Rétula (S)

@ 4.8mm K—JLRF v K(S)

[a\]

S o ©
239
538% ¢

= H
.P..m....m%m"
~Zos™:
o0 @
=539
_7%mre"
) [SI=
N X W

@amm

StoBstange / Pare-choc / Parachoques

/\N>/X— / Bumper

17

3x8mm(F/H)

Assemblez le coté gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.

EARLU LD ITHITS,

L4




30 /N>/X— / Bumper
StoBstange / Pare-choc / Parachoques

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

00000((3

00000‘{9

31 24—+ 7k /Center Shaft
Halbwelle / Cardan central / Palier central

@@ou>s P8 @2 x7.8mmEY
O-ring P8  O-Ring P8 Pin
Joint thorique P8  Junta Térica P8 Stift

Axe 2x7.8mm
Pasador
--------------- 1 Ot

> Dozoy MilEEICH Y FICANT

H5@ETHLTIROS,
Put the front end of @ into the cup,
then move @) into place.

Das vordere Ende von Teil (1) in das
Teil , wie dargestellt, montieren.
Placer le cardan (1) dans la noix @),
puis insérer la noix comme indiqué.
Primero coloque la parte delantera de
(@ en la salida palier y coloque

en su lugar.

oWl S DIEICHEIITS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

18




19

Obere Chassisplatte / Platine supérieure / Chasis superior

7 w/Xs—F v F /Upper Deck

— BREFANLL Y o T (
o ) WS Y A f L L@ -
2 ARy T _B38 PR
= 7/ @A 4 = o O S SE\\Z VS
£ LI AND A £ Sges TS\ &) 1
3 e i\ © £ 18258 S\
[ A \@ oA K Y fl o INE [Nl —H
— < '&%@v. 7 JJ ,‘0 ./ — 4% R /
3 o, /u.,r,_‘.. &\ 3 I 55 oQ22E =)
%% N7 ) \\T5)) B 5 Po §§ Li528% ]
S?\S\.@V uﬂﬂI@\IIA// 2 Vs L2 ~Ngeg2 S G/
2 > \\I.I‘\\\\ / . 5 NEoTT n2g823 =
Rt G/ L) s o ||| 2333 DeBie >
T A O 4 co = 25T T 5535 .
£ %« i ¥ s 2 Ns2ee JEZE8 . 7
£ , 52435 hesss YEo55 =7
o~ EE22° Khdoon K>S \ / -
= ) < oG5 oc - & / =~
“ ) ~ou%ﬂww,...\w,\_\s DESLe e
Zo o & 77 =
2 /‘\“\\\Vbﬁ"\‘ o/\ .sc.m.m.mw 7z ooo mﬁmvm"
,M\N_ . Ezozo coo Kz@8%E |
wz > ooo Eeuumooou
5 | 5 3L % !
EE | @) X Ay N
= : ®n 2 !
X mmm : 8 ceF ETFEEE
= : nx¥Y 25 .
mewwu EFBSE
coa=5H N £
ENOEFEFHFE @ S
w5 B —
§E%2sE m E
- = \ ™
x =
™ e L \ U L R O R O S A A 0 S N N e I B
I
P _ =)
o = o S s =
P £ Desf, w_z&2 oo
g A\ XK > 300 C N2 5S Qoo 8
I X\ L o 2 Fadi ey Qo T ©
£ %) 19 - SFegcge 8@ £ E o]
K =89 | A\ % Re8SE YTS5E8 Fooo
“ 5S¢ ¢ WV ] cco< X <= - 9S85
o = / ; K c ¢ nn== =)
aJ X \ 235
D X ' ‘ & & (O3] S = 3
- \/ g / NL22go g5 k=i °
=g o ﬁ\\\ Y eSS 2 3% o
5 0o = g N4 N<<FF L g GO
ENVEFFEZ AN\ (A S200 s
EovesE \\ R 385 <
SkFI>FZH T\ 2 oa<O
- = ) &———
x = &Y
™ = I\ v
£ / § Y, . /
£ L)
o |2 W7y " -
o & | S f.?\\k\.
o E< J'HWTW w,,‘.\
3E& ! =N 4
552 | N e < heeeg a
_.Awﬁwnomu — ] — Iheeec -
= = 4 2 QDO =
UEXLs | E NEEEE €
= £ Ne<<< €
IS = o W &
nmv m % 8 o M
= = C =
x = P <3
© = e e5 :
- i =2 Mn/ 7-4 r o N m“m >
E N cx A * ([N S ~ 0 _22= =)
ged | el L poiec ) 28|, 8838 neEae
SE% | g & BN\ N\ eS| 1823w [ 8588
S waavmv.vm" 2 :@il\\\ © o _7mew _TT%HM
2ox=2 i WUZeLQ! =290 ¥/ ~Wl1lo528 HESSe
KQ2®DOOE | NDJTZE | N7/ 2| 03568 238
UEYLOe=s HIvoes: S -’ S 2| L8 ED Eex8?
Ry g = TELs > < OS| N288> 0383
£ = T| P53 5 S52¢s
£ = £ (poooos Qi Ne| Ted?s g5, 3= g
[ = S ) Lece3y s 226 A%3TS s
= = T on ] S8e3 W2{00 <0
3 = 3 ysEIE e 88 g
@ ——~ = (ap) 20 53 T8 EQ S 2
KIm=>> Yoo oo 8

Vorsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

EBUTHINITAFR. / Pay close attention here! /

&



34 E—%— /Motor 3x 10mm EX @3mm 7y - 3x3mm £y hEX
Motor/ Moteur/ Motor Screw Washer Set Screw

LK Schraube Scheibe Gewindestift
Vis 3x10mm Rondelle 3mm Vis BTR 3x3mm

Tornillo 3x10mm Arandela 3mm Prisionero 3x3mm
ﬂlll\l\l\ll\ll\l\l\l\ ------------- 2 @

| RIS DTEMEDO STEET 3.

Tighten the screws with one sheet of paper inserted
between both gears.

Legen Sie vor dem Festziehen der Schrauben ein Stiick
Papier zwi-schen beide Zahnrader.

Serrez les vis en insérant une feuille de papier entre les
dents des pignons.

Apriete los tornillos colocando un trozo de papel entre la

corona y el pifion.

,\
toooooooc&

SN
A\

_-7”
=\ /)\l
&

35 /Ny T U — /Battery > CER, \
Akku / Accu / Bateria Note the direction, ~

Einbaurichtung beachten. I
Notez le sens. ! "}\\
3x8mm HSEX Fijarse en el dibujo.
F/H Screw
SK Schraube

Vis F/H 3x8mm

NyTU—

ZyoEY Battery
Hook Pin Akku
Karrosserieklammer Accu
Goupille Bateria

Clip carroceria

be, A\
)
=T
Al
- 3xsmm(F/H)£§ SEMmMEH) 3y gmm(F/H)

=W i L THIITARR. / Pay close attention here! / BIBEA . / Must be purchased separately! / Das Teil ist nicht im Bausatz enthalten! /
E X
=l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion. Doit étre acheté séparément! / Debe comprarse por separado.

20




36 &4V &KA =)V /Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<U¥ >

< Rear >

< Hinten >
< Arriéere >
< Trasera >

i s
RS A F—R AT
_"g !L\% Inner Sponge
1 Reifeneinlage
i~ Mousse de pneus
= Z]

Esponja interior

< Front >
< Vorne >
< Avant >
< Delantera >

AVF=ARY D
Inner Sponge
Reifeneinlage S AF T LTERMTELEY.

Mousse de pneus Remove when adjust.

Esponja interior Hangen Sie das gestédnge aus.
Retirer la commande pour la régler.
Afloje las tuercas de rueda.

37 RF« < 2 b /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria
TyoEY
Hook Pin  Karrosserieklammer \ *
Goupille  Clip carroceria @/@‘;

B#TIRT 1 ICEERSERELET,
Adjust height to suit body.

Hoehe gemaefl der Karosserie justieren
Ajuster la hauteur

Ajustar la altura segun la carroceria

,.'/_ i—
& T
\\\‘FE‘%%

% EBRC LS ICHHII TS, / Assemble left and right sides the same way. /
Bauen Sie eine linke und eine rechte Seite. / Assemblez le c6té gauche comme le c6té droit. / Realice el montaje de igual forma en ambos lados.

21




Support carrosserie / Montaje de la carroceria

RT 4 DEFF/ Body Mounting / Die Karosseriehalterung

TyoEY
Hook Pin
Karrosserieklammer
Goupille KT 4
Clip carroceria Body Shell

Karrosserie
........ 4 Carrossetie

Carroceria

EIT L DEE / Safety Precautions

Sicherheitsvorkehrungen / Mesures de sécurité / Precauciones de Seguridad

@ ETHE. BTRT s EEBLTILEIN, @ Bedienen Sie Ihr Auto, nur wenn die Karrosserie montiert ist!
@ TEEDIBATOETIZ. MEOERICAY ETOTELHI LS, @ Vermeiden Sie Gelande, das:
R =SB EOBREDEZITNDEIS, e mit Gras Uberwachsen ist.
M. BHh, BRIOZNEC S, « schlammig, sandig oder steinig ist.
@ THIHIIC, BEMOEREMSBATHENIHERL TILEE, @ Uberpriifen Sie regelmaBig alle Schrauben, Muttern usw. auf festen Sitz.
@ Always run your car with the body shell fitted! @ N’opérez votre voiture que lorsque la carrosserie est montée!
@ Do not run your car on ground: @ N’opérez pas votre voiture sur du terrain:
« that is overgrown with grass. « recouvert d’herbe.
« that is muddy, sandy or rocky. * boueux, sableux ou recouvert de pierres.
@ Check all screws, nuts etc. on a regular basis for looseness. @ Vérifiez régulierement la visserie.

@ Coloque la carroceria antes de rodar.
@ No utilice su modelo en terrenos con hierba alta, con barro o arena.
@ Compruebe periédicamente todos los tornillos,tuercas,etc.

22




72 avI\—Y7ZRTIF %155 / Installing Option Parts

Die Montage von Tuningteilen / Pieces options (non-incluses) / Instalacion de piezas opcionales

20V hE0V9TAXRT7UVIRIRICTIIES
If using front one-way bearing specifications.
Bei Einsatz eines Frontfreilaufs.

Pour le montage d'une roue libre avant.

Si utiliza oneway delantero.

@EAT5HM / Required to Purchase /
Erforderliches Zubehoer / Pieces a se procurer / Necesitara adquirir

N=Y% P& (F—No.& A% |k EM

KOVITANTUVIRORR. Ya+ Y MEZICRIERI NS

Part N tit A
LRMCLES il (Bti2) T —ECSRT B EEBTITHLET,

FIRN)LEY b 2 x 1

LA200| A: . When using one-way bearing specifications, extra load is placed
l:zlfierentlél Be‘VEI Set @ @ X 3 on the joint. We recommend replacing at the same time.

LA211B APAELPAN SN ©®@@' x 1 420 Bei Verwendung eines Fronfreilaufs liegt eine hohe Belastung
Dnve;owltr Set R X2 auf dem Getriebeausgang. Wir empfehlen deshalb, diesen gleichzeitig
0 0zA> %7 zu ersetzen.

LA223 Oneway Shaft @ @ x1 420 Lors du montage d'une roue libre avant, la surcharge est placée

LA224 vk 3% fu Bl @ 1 1050 sur les joints. Nous vous recommandons de les changer aussi.
Oneway Unit X Al instalar un Oneway delantero recomendamos que sustituya

TIVEOUD AKX
LAWSS| Ajyminum Oneway Boss @x1 @x4 2520

A2 /5=4,24 7% 7 MIOTS 43mm/2pcs/ TF-5 1)
24| TPWOS3| piversel Sning Shaft (7075/43mm/2pcs TF-5 1) @x2 3990

al mismo tiempo todas las piezas indicadas.

1 DU TA1=y PO T/ How to assemble the One-way Unit / Der Zusammenbau der Freilaufeinheit
Comment assembler la roue libre / Montaje del One-Way

g |
LA223 Nt
ARYTT—=b
Sponge
Schwamm
Mousse Y 54 FETHULAL,
Esponja | A\ ZIENHSE B 18, Insert until flush.
\ PN\\1% Marked side. Bis. zum Anschlag
LA224 VR4 Markierte Seite einschieben.
Coté avec repere. Insérer jusqu' a la butée
Lado marcado. Insertar completamente. )
B> ZUENASHE VR,
Unmarked side.
X LAW33 nicht markierte Seite
2x4mm Coté sans repére.
Lado sin marcar.
LA211B
LA223
LA211B
X LA223
ARV o=
Sponge
Schwamm
Mousse
Esponja

2 DU xA1=y bOESFF/ How to install the One-way Unit / Das Montieren der Freilaufeinheit
Comment monter la roue libre / Instalacion del One-way

>ty MIBOR—=ILT7Z,
Ball Diff included with set.
Kugeldifferential im Lieferumfang des Sets enthalten.
Différentiel & billes inclus avec le kit.
Diferencial Bolas incluido en el modelo.

- L THAED YDz A2y b,
One-way unit assembled above.
Freilaufeinheit, montiert
Roue libre avant assemblée.

Oneway mostrado en la parte superior.

X BIBBAR. /Mustbe purchased separately! / Das Teil ist nicht im Bausatz enthalten! / Oy oHEZES, / Apply threadlocker (screw cement). /
Doit étre acheté séparément! / Debe comprarse por separado. Verwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

23




3 A=N=YIRA TS+ 7 FOEMT /How to install the Universal Swing Shaft / Das Montieren der Kardanhalbwelle
Comment monter les cardans homocinétiques / Instalacion del Palier Cardan

<7Aa>vk >

< Front > | A8mm -
< Vorne > |

< Avant >

< Delantera >

L+ /Top/Oben/
Haut / Arriba

PN

TACE ME (F—No.&A%) * ZE M@
A E=IA : EETANETIES Quantity (BiiA)

Long K= 7 bty @@ x 1
= Tk L Wheel Shaft Set | 3x3mm b £ Z/Set Screw | 1200
< TFOO7 | A4 557 N&3-T075)|
L Largo -01 | Swingshaft (43-7075)| @ * 1 735

Z7T7Y avIN—Y &> DIES / Installing Option Parts

Die Montage von Tuningteilen / Pieces options (non-incluses) / Instalacion de piezas opcionales

1 Y AZN=YIVRA 5% 7 FOEUT / How to install the Rear Universal Swing Shaft / Das Montieren der Kardanhalowelle
omment monter les cardans homocinétiques / Instalacion del Palier Cardan

<¥ > 40mm
< Rear >
< Hinten >
< Arriére >
< Trasera >

+—No.E A#
Quantity

* 7E il
(Bi:a)

T

1

1

| N—=V% NE (F—No.EA%) | K ES
i Part Names Quantity (€279
| Xt 1260
| 3x3mmtzy b ER/Set Screw
1
1
1
1

TFO10 | 4 272+ M40-7075
-01 | Swingshaft (0-70753 X1 735
% ERRALELS CHITA, ¥ JYRERB, EBUTHITAH, T {RiED, TR,
Assemble left and right sides the same way. L.=~] Apply grease. =M Pay close attention here! LU ] Temporarily tighten, True-to-scale diagram.
Bauen Sie eine linke und eine rechte Seite. Fetten. Vorsicht! Wichtiger Hinweis! Vorldufig festziehen. MaBstabsgetreue Darstellung.
Assemblez le coté gauche comme le cdté droit, Graissez. Attention! Avis important! Vissez temporairement. lllustration a I'échelle.
Realice el montaje de igual forma en ambos lados, Aplicar grasa. Preste atencion. Apriete de manera provisional. Dibujo a tamafio real.

24




Z 7 3 vI\—YEB1IF %15 / Installing Option Parts

Die Montage von Tuningteilen / Pieces options (hon-incluses) / Instalacidon de piezas opcionales

AFESA Y—ZBHFBI5E
When Installing Stabilizers.
Beim Montieren der Stabilisatoren.
Pour le montage d'une barre anti-roulis.
Cuando instale las Barras estabilizadoras.
@FIEBAT3EM / Required to Purchase
Erforderliches Zubehoer / Piéces a se procurer / Necesitara adquirir
ACDE MEA (F—No.& A%) * FE A ACE W& (F—No.& A% * EAH
Part Names Quantity (F5A) Part Names Quantity (F3A)
2RI EN—(41.0) NA 2 RER 3x4mm/NA ¥ REX
-10B | Stabilizer Bar (a1.0) | @* 1 1111 | Bind Screw 3x4mm Bind Screw XS 210
LA236| A% E/N— (¢ 1.1) 3x6mm/iA ~ KER
118 | Stabilizer Bar (1.1) | @* 1 420 3x6mm Bind Screw X O
LA236| 2% E/N— (¢ 1.2) 3x8mm/f » RER
-12B | Stabilizer Bar (01.2) | @ X 315 3x8mm Bind Sorew X 3
LA236| A% E/N—(¢1.3) 3x10mmAA >~ KER
2138 | Stabilizer Bar (1.3) | @* 1 420 3x10mm Bind Screw X 2
LA236| A4 E/N— (¢ 1.4) 3x12mmAq ¥ RER
“14B | Stabilizer Bar (1.4) | @* 1 315 3x12mm Bind Screw X ©
LA236| 2% E/N— (¢ 1.5) v FEX 3x3mmt v hEX
-15B | Stabilizer Bar (21.5) @x1 315 1161 | Sef Screw 3x3mm Set Screw X3 210
LA236| A& E/N— (¢ 1.6) 3xdmmEy FER
168 | Stabilizer Bar (01.6) | @ X 315 3x4mm Set Screw X 3
AFETLY=T I A= 3xsmmty b EX
LA237 | Stabilizer Adjust Bal @x2 210 3x5mm Set Screw X 3
3x3mmty hEX X2 3x10mmEy fEX x3
3x3mm Set Screw 3x10mm Set Screw
U NT
TF009| Rear Hub @G x 2 630
NoR=—ty b
TFO11 | Bumper Set @®x4 525
I
I
3x3mm I
X X [
4 LA237 % . 1111
I
3x3mm LA237 , 11 3x6mm
o I 3x6mm g/
I
TFO11 ¢ ‘ .
I
% TFO11 |
I
\ - I
I
/ .
&) X [y : o
3x6mm EX
Screw
LK Schraube
Vis 3x6mm
Tornillo 3x6mm
ﬂmmmm ----------------------- 2
3x3mm v FEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
[m] Prisionero 3x3mm
@3 x7x1mm FS5ho5—
Plastic Collar
Kunststofflager
Palier plastique
@ |:| Casquillo plastico TFO11
W 5 DIECHIITS, Y TTEY 5K 5 (CHITS, X BEEA o
Assemble in the specified order. I Ensure smooth, non-binding movement when assembling. Must be purchased separately!
In der angegebenen Reihenfolge zusammenbauen. Das Teil muB sich leicht bewegen lassen. Das Teil ist nicht im Bausatz enthalten!
Assemblez dans l'ordre indiqué. La piece doit pouvoir pivoter autour de la vis. Doit étre acheté séparément!
Realice el montaje en el orden indicado. Asegurese que la pieza se mueve suavemente. Debe comprarse por separado.

25



Vx4 92

*JosApeal ay} ul papnjoul AJuo a1e swayl 9say ] *9[es Jo} S|qe|IeAe JOU SIe SWa)l PaYEN X EEIETLEEE / NOILYHOJHOD OHSOAY 0102 1ubuAdod @
YRRORLNEGHRIYOEREES 43V LALIX %sz;:@
10sfpeal G- © ,L, 822V 1Eh) €Lyl
P 41 \ _ 50041 @) >
\a%\am_s_:@ ®

Clal P— \\)\«\LE@

812v1(7) N J . N
P =\ N qwm_l

P

100948 (%)
Bm_mﬂ @

——a )

80041 66—+

710948@) 2t E:;

g @‘ 179967
O —1vo@

8021 % @ 0

@) rzrnn ()

@’m:wﬁ@
@ 200088

’ £104L(E)
gaLievi(e) \ @‘
00q

P\ kY . Soomm% =
> arievt - [ @B
ooFomeWﬁ@ ? ® 0& T 0zIN(R)
< %) @

PLO4L e
oo_wmme\ 200088 0L0MZA , @’o_o&@
_ = 200044 (%)

-S4

@‘m« L2v1@)
@ @@ 82926

mm%
ﬁ @‘ L1041 @)

N
N

002v1(1)

100948 (3) — _ o
£7996 0 LA

j ® ’6 EJH— 202V 1S @
omom_._®|e\:%m<._ @SEP oS>>N>@\ 8«5@ 958 % )

\ .g oﬁ:ommz

3 e oS>>N>®/‘ i £3—001988(8)
®

)
Z

2 ® (,;@ ® fm‘momﬁ_@ V : = 865@“@.
@ §® @éomm@ A

0L0MZA @)
@)
200068 (%) @ @)
aLzvi®) L
E:z:@l\@@

802V1E)—@

17996 e
C
1v996 9|\‘ @)

71094d @)
akigvl

Loooyg

122v1 @)—e

[
beevl i S0B00EM-} D)

S004L

22..@%\%%

—NN(J@ -_- “Ope.edas Jod udpuaA s Ou sezala seun!
. peiedas od uapy oS 3931dS3IA/ IILYT1O03 ANA

3 .a\ \ 7 AN m\\\\
LL04L @D Y . — & ) e 240£5S-+ () “|IeJop Ne SaNPUBA Sed JUoS U S9931d SBUIBLIDY | UONUBLY
: \ s “[UoIReRYID UJSZUIB JyoIU puIs aji2 | aBIug
wmwma; = _.NN<._® N—_._\,SZ isued aieds se pjos 10u a/e sped awos Jey) 810N \ GZ:ZIQ_WNWZO_WOJEXN
;>m_>n_mn_o._n_xm\nma®.

CE£ RN DUA=NTN LN LG A=V R —




Z’\DTI \o_‘y SPARE PARTS * FOR JAPANESE MARKET ONLY.

N=Y%
Part Names

MA (F—No.& A%)

Quantity

> E
(Hi:d)

VA
Part Names

MNA (£—No.& A%
Quantity

> T
(Bi:2)

Y27 — A (F&R)

TrarvRIULY

28

TF005 | 5 jspension Arm (F&R) x1 @x4 420 UM124| Tension Spring @x1 315
TFO08 | § G King P sl (55| @ @ x 2 a0 |umtze| FERE 0TS | @ xa 420
o s oo 2 0| Sl char st T @@ x2 210
TF009-0 (1.57\7%. oty 2t b 1| @D @ x2 630 | |V Zrts i o 2| OB @ DD x2 420
ot 12 Gatbon Compost) 0 BRGOO g;ﬁge‘;rggglf’om @ x 4 1050
TFo11 | Birter ser T | BBBas G 525 | [BRG00Z| pufl Bearing xbmm | @* 4 1050
TFo12 Sr;}f;,g’gjnﬂp\,; ®x 1 315|  |BRGO14 ’B;ﬁgegrz; Ox1omm | g x 2 1260
TFO13 'T_'(hr_jué Eifi?erleti;ging ®x2 525 BRG100 ma%Ttrgt?Bga}/irg @x2 ®x8 420
TFO14 | R i D St | B@ BB x 1 315 | {UOSF| it s Panged (pes) * 1© 210
TF016| Somor shaty | @1 525 | | MIODHS| 20t b 310pas), * 1° 210
TFO20| {idf Chaesis | @1 10| | 1284 | SETNG RN Gl |@xe 210
TR021 | G2 B T | @ 525 | | 1708 | 3o Rovarma (ock o @ X4 525
TF22 | Z o ok Siay | @ 420 | o708 S e @1 1890
TF023 Ilﬁ’e-\;r%;w/cgk_séj- B @x1 420 80164 gri?ﬁrén?h%%%%%%ﬁ%ﬁnnﬁ)) x1 473
T | Sour aear (551 /488y | @X 315 | | %00° | Femanter Amemns (4 735
oSt [ | [ zanEnE |
| G |@® I s e
| A BRREED. || | EERGGS,
TF027 | §7/18=7=2675/1-Vty N @ @ @ WO @D x 2 so5 | |aposoL | 7TV I RE R AFETT T 8400
-01 | Shock Case &‘Plasnc Parts Set| 24w pPA / 2 Set PEHFEXKA-15FETElem:omcs;ieidController
TFo2° | Pinion Gaar (3468 | @X 1 Samm ot aen X a20| o203 | PSARTT @2 210
TFB001| 2o b & Az0n 6) 3990 | | %4W | Wieel (Dish 24) Winto | @ x4 525
TFBO02| o e BoocE g X ao00 | |oeag |30 %" ®x 10 210
TFB003| ot s ot | 3990 | |see21 | TR T e | @B ® x1 525
LA22 éte’_'eﬁ;g 578 |@xe 263 | |96441B g‘;;,(gﬁagz ((11;‘1188)’212%)) ® 315
L3 | Bt ose o |®xs 315 | {96508 | i dliarantal Grease | X 840
LA200 gjf%::r;;élfge‘zerSet 511 X 3®@ X2 420 96643 ggmérﬁn? S‘yeth @ 473
La202| £ el shar | | @B ®x 1 315 | [se647 | 10 o shim set | @® x4 315
LA208 | B Berantal Sorom 2t | @2 @ x4 315 | | %7107 | Ao hosoa iadaiosshty | @ x 2 683
PRa T el G e
s i X 1
G e [ @ BOx 20| | RRTOA T2 S AL S SRR R
LA212B g;ﬁ;&%ﬁ&x&%&;}e é:t 134 @..@) x 1 505 gst?;i acL>|f Ft)t;t; sﬁnrts? e|ggl.uded are not available as spare parts. Purchase
LA213 /B\u\/nqg;e_rgé('j\l\//flr;/gasgtj " 1 @; G)x8 420
LA218 Igrl?(;f V\7ajlsljh‘<::{r:/17 B x4 420
LA219-0 et & i Cartiy (4| ® B DB x 1 525
LAt | g REAN= :@2."1 315
LA228 S#u;s(;;ngiojnl\sﬁi?t)(zs) @x2 420
LA230 gu;s(r;zngizngﬁi‘f‘t)(M) @x2 420
LABO5 | oo AZER 215 78) | @)% 525
umi1z] 48mmA-L I E o @@xe 315
Um120| 32780 @x12 315




T3

~J\—Y OPTIONAL PARTS

% FOR JAPANESE MARKET O

XSS (B132) TY .

SESEHPS
SESSHS

®I2yITFTR=N(3/324VF)
Ceramic Diff. Ball (3/32 in)
No.WBD10 %3150

SX9x3mm =)L RARF Y >4
5x9x3mm Shield Bearing
No.BRG028 %1050

3x6x2.5mm7 S IRF Yy
3x6x2.5mm Flanged Ball Bearing
No.BRGOO7F %1050

KCRU v o8 4% (VT b/2%F) KCRY Y954V (2T 4T L/2F)

KC Slick Tire (Soft/2pcs)
N0.92018S %1260

KC Slick Tire (Medium/2pcs)
No.92018M %1260

@&z, TFO06-4,TF007,TFO18& £y b TR, @D& 3cia, @&z, @&z,
Replaces@). Uses together with TF006-4 and TF007 and TFO18. Replaces @). Replaces @. Replaces @.
<
e
<
KCRV v o & 4% (N=R/2E ) €=V R F— (F4EN) A v — TyN—FTvyF ZOY YU NR—=RTF—
KC Slick Tire (Hard/2pcs) Molded Inners (4pcs) Main Chassis Upper Plate Front Shock Stay
N0.92018H %1260 r;;:.sezg% ook k¢ /Hard & 788 No.TF001 %8400 No.TF002 %3150 No.TF003 %1575
Z ack (/\=— K /Hard)* 7
@ st Rk { ) @ s, TFO11&TFO19% &y FTRA.,  @EXH,
Replaces@. J'V—/Gray (27« 7 A/Medium) %788 Replaces@. Uses together with TFO11 and TFO19. Replaces.
N0.36250S
R4 +/White (V 7 k/Soft) k788
B8,
Replaces @.

- - - - )

‘?é

W

e At &l
Rear Shock Stay
No.TF004 % 1680
@zt
Replaces @)).

h=K>aAURIy MHRT—A
Carbon Composite Suspension
No.TF005H %840

0 b @&,

Front  Replaces(@®.
UR4 @&,
Rear Replaces @).

FYOINENTEv VT
Knuckle & Hub Carrier
No.TF006-4 %735

0V hFyol @)@,

A=N=YILRA T+ T b
(7075/43mm)

Universal Swing Shaft
(7075/43mm)

AN=YWNRA T %T
(7075/40mm/27/TF-5 rs /R)
Universal Swing Shaft
(7075/40mm/2pcs/TF-5 rs/R)

Front Knuckle Replaces @, No.TF007 %3990 No.TF010 %3990
7Y MTFv U7 @,@t&}ﬁ, TF006-4,BRG028,TFO18& v b TiEA, @tﬁﬁ, RG]
Front Hub Carrier Replaces @)Y Uses together with TFO06~4 and BRG028 and TF018. Rep|aces@_ For Rear

TFO07,BRGO28,TFO18&+ v M TR,
Uses together with TF007 and BRG028 and TF018.

IQ N
3>

Z

%

AN=YWNRA T v T
(7075/43mm/24/TF-5 rs /F)
Universal Swing Shaft
(7075/43mm/2pcs/TF-5 rs/F)
No.TFW053 %3990

@&z, =P
Replaces@. For Front

RIS—=FF (64P)
Spur Gear
No.TF015-88 (88T) %315
No.TF015-94 (94T) %315
No.TF015-96 (96T) %315

@)L 3t

Replaces @

W6029~W6050& v hTHER,
Uses together with W6029~W6050.

E=F2Fv (64P)

Pinion Gear

No.W6029~W6050 * 630(%&)
(0335

Replaces ().
TFO15-88~TF015-96 & v M THER.
Uses together with TF015-88~TF015-96.

E—-5—=<U b
Motor Mount
No.TF017 %3045
@& 3,
Replaces G).

FILE Y RERIS —
Aluminum Sus. Holder
No.TF018 % 1680

, 69), (09 & 33#,
g%pl@:@,v-

7

7
o
@

&

N—=R7yn—Av R
Hard Upper Rod
No.TFW003 %788

6OL it
Replaces (0.

FIVIRT=)+T b
Aluminum Spool Shaft
No.TFW005 %2625

FIVZERN—=FYHRILY—
Aluminum Spur Gear Holder
No.TFW052 %1155

COE 3318,

Replaces @9.

DIAVE & o Sl
Oneway Shaft
No.LA223 %420

oruzf4azy b
Oneway Unit
No.LA224 %1050




Z73)\—Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

* ST (BE2) TY .

RFEN—(¢1.0)
Stabilizer Bar (21.0)
No.LA236-10B *315

R EN—=(¢1.3)
Stabilizer Bar (21.3)
No.LA236-13B %420
R EN=(¢1.4)
Stabilizer Bar (21.4)
No.LA236-14B %315

a5

L3

g4

:.'._

RIEFAY=T v R RR=I (T)h=)
Stabilizer Adjust Ball (Blue)
No.LA237BL %315

SPY R T v a (POM)
SP Suspension Bush (POM)
No.LAW32 %525

257 IRA—=IVINT (45)
Clamp Wheel Hub (45)
No.LAW30 %1050

2 EN=($1.1) REEN=($1.5) @ ®exm, B3z,
Stabilizer Bar (21.1) Stabilizer Bar (21.5) Replaces @),@. Replaces ).
No.LA236-11B %420 No.LA236-15B %315
RZEN—=(¢1.2) RFEN—(¢1.6)
Stabilizer Bar (91.2) Stabilizer Bar (91.6)
No.LA236-12B %315 No.LA236-16B %315
9 @
Qv/ b o«" e,
0
sea 8 b.OOO .. .OOO ..
(3] ¥ (@]
e = o &
& 7/ o .7/
HEX5.8mmEEft /A= RAR=)b BmmR) MU TNF+yTALY RY3v0(19) ARy faA=b U ThFEryT RTUDY
HEX5.8mm Flanged Hard Ball (3mm Tread) Triple Cap Thread Shock (19) ALy Ry awsty k(19) Spring
No.WO158HEX %525 No.W5189 %3990 Triple Cap Thread Shock Set (19) No.w5189-30
No.W5197V %4200 (7% « #24EY 7 MRed - Soft) %420
No.W5189-32
(# + 25 4 7 A/Yellow + Medium) %420
No.W5189-34

(& + /\— K/Blue - Hard) %420

30



N—=Y%
Part Names

nE

Description

N—=Y%
Part Names

nE

Description

@ N7 ‘Jﬁ BALL BEARING * FOR JAPANESE MARKET ONLY.

Y=V RR7 Y5 (5x10x4) | 4BA BRGO14| 7707=)y kA7 Y 24 (10x15x4) | 2ELA
BRGOO1| Shield Bearing (5x10x4) | 4pcs 1050 TS | Teflon Shield Bearing (10x15x4)| 2pcs %29
BRGOO1| SUS ¥=)V KA7 U »4 (5x10x4) | 2 A 840 BRGO15 Y= RAT Y /5 (3/16x38x3)| 2MBA 1050
SUS | SUS Shield Bearing (5x10x4)| 2pcs Shield Bearing (3/16x3/8x3)| 2pcs
BRGOO1| 77R> Y=k EAT Y4 (5x10x4) | 4MEA F=TURT7 Y (20x25x4)| 1fEA
TS | Teflon Shield Bearing (5x10x4)| 4pcs 840 BRGO170 Open Bearing (20x25x4)| 1pcs 1365
Y= RR7 YUY (5x8x2.5)| 4BA Y=V RRT UV T (12x21x5) | 2MBA
BRG002| gpjglq Bearing (5x8x2.5)| 4pcs 1050 BRGO18| ghjeld Bearing (12x21x5)| 2pcs 1050
BRGO002| SUS &—=JV RAT 1) /5 (5x8x2.5) | 2f8A 840 BRGO190 A=TURT U5 (3x6x2) | 2fAA 735
SUS | SUS Shield Bearing (5x8x2.5)| 2pcs Open Bearing (3x6x2) | 2pcs
Y=V RRT Y T (4x8x3)| 4BA 77v9F=T /AT G (4x8x2)| 2EA
BRGO03 Shield Bearing (4x8x3) | 4pcs 1050 BRG020F0 Flanged Open Bearing (4x8x2)| 2pcs 1260
Y=l RAT7 YUY (8x14x4) | 4BA A=TUR7 )25 (4x8x2)| 2fBA
BRGO04| Spield Bearing (8x14x4)| 4pcs 1050 BRG0200 Open Bearing (4x8x2) | 2pcs 1260
=N RRT U4 (8x16%5) | 2B A Y=V RRT Y 25 (8x22x7)| 2MBA
BRGO0S| ghield Bearing (8x16x5)| 2pcs 683 | |BRGO21| Spield Bearing (8x22x7)| 2pcs 1050
Y=V RRT U VY (6x12x4) | 2BA =V RRT Y5 (6x10x3) | 2BA
BRGO0G| ghield Bearing (6x12x4)| 2pcs 1050 | BRGO22| Shield Bearing (6x10x3)| 2pcs 1050
Y=V RERT YT (3x6x2.5)| 2BA D=V RRT Y 5 (3XT7x3) | 2AA
BRGO07| Shield Bearing (3x6x2.5)| 2pcs 735 | |BRGO23| ghield Bearing (3x7x3)| 2pcs 735
7I0INTY VT (3x6x2.5) | 2M@A Y=V RRTY 5 (6x13x5) | 2/BA
BRGOOTF Flanged Bearing (3x6x2.5) | 2pcs 1050 BRGO25| gpjgld Bearing (6x13x5)| 2pcs 735
Y=V RRT Y5 (12x18x4) | 2B A Y= RAT U5 (9x14x4.5) | 1MEA
BRGO08| Shjelq Bearing (12x18x4)| 2pcs 1890 BRGO26| gpjelq Bearing (9x14x4.5)| 1pcs 735
Y=V RRT7 UV (3x8x4) | 2A F=TURT UG (3x8x2.5) | 2 A
BRGO09| Spheld Bearing (3x8x4) | 2pcs 1050 BRG0270 Open Bearing (3x8x2.5)| 2pcs 945
Y=V RRT YUY (8x12x3.5)| 2MBA =V RRT Y 5 (5x9x3) | 2AA
BRGOT) Shield Bearing (8x12x3.5)| 2pcs 1050 | |BRGO28) Shield Bearing (5x9x3)| 2pcs 1050
F=TURT7 U7 (8x16x4)| 2A Y=V RRT7Y 5 (1x11x3) | 2/BA
BRG0120 Open Bearing (8x16x4) | 2pcs 840 BRGO29| Spield Bearing (7x11x3)| 2pcs 630
Y=V RRT Y 5 (4x7x2.5) | 2B A TIAZAMTUVT 1A
BRGO13| ghjlq Bearing (4x7x2.5)| 2pcs 1050 BRG100| pifferential Thrust Bearing| 1pcs 420
BRGO13F TV IRTY VT (4x7x25)| 2A 1050 BRG102| 27/VARIAMT Y /4 (4gxd) | 11EA 630
Flanged Bearing (4x7x2.5)| 2pcs SUS | Stainless Thrust Bearing (4x9x4)| 1pcs
Y=V RRT YT (10x15x4) | 2/BA ATAMT YT (48x10x4) | 1A
BRGO14| Shield Bearing (10x15x4) | 2pes 1260 | |BRG103| Thy(st Bearing (4.8x10x4) | 1pcs 1050

. O O 0 U yﬁ‘ O'RING * FOR JAPANESE MARKET ONLY.

* 7E il
(BiA)

* 7E fifi
(BiiA)

&
Description

AT E A
Part Names

n&E
Description

N—=Y%
Part Names

e AR 210 - [onoos me s M
0RG03| 8717 (P  Orare) | opee 210 | |ORGO8| Sikone dring (b 0| 1o 420
R0 8 1 o' iack)” | oo 210 | 0% G (ot Biac) | oses 0
ORGOX| o0y | o 590 | |0RG108 6 1o 10, Blacd | spca 210
o] JAEOL 2 BTL ) 6
ORGO4 S|I||Jcélng%?r|ﬁg I(:’P447C-)lr/aﬁg/6; Jc?p{s)\ 210 ORG18 S|II|{:§ng%Ur|ﬁg (é’%g%gﬁgg gﬁs}\ 315
e A e o P e PR A
ORG0458 schgn/eog ﬂrfg(Péfé%/!lﬁw) ooy 420| |ORG22 é/illi{:c?n\g%?ri\;gy (P2 0l e 420

YLty b~ SHIMSET

* FOR JAPANESE MARKET ONLY.

00O

N—=Y%

n&E
Description

0.1, 0.2, B4A

AT E A
Part Names
12x15mm> Aty b

nE
Description

0.1,0.2, 0.3, 108 A

Part Names
6x8mm> Aty b

96046 6x8mm Shim Set Includes 10pcs each 0.1, 0.2, 0.3 473 96646 12x15mm Shim Set Includes 4pcs each 0.1, 0.2 473
96641 3§§m érﬁn:z S‘yetl\ st 3'03532 Lgﬁjc\).n 02,03 473 96647 18?1 Em grﬁn? S‘yeth oo ?p‘::*géch 01,02 315
96642 iﬁgméé‘mt S‘yetl\ o 3'0355; Lgt%chk).t 02,03| 473 96772 13;1 gméé‘nﬁz S‘yetl\ ?ﬁlfddg%;\acs each 0.15 473
96643 gﬁgmérﬁmt S‘yetI\ Inahaias ?'03;'33: ggg.n 02,03 4738 96773 2;1 gmmétﬁn? S‘{etl\ ?ﬁil’u?i:ﬁpcs each 0.2 210
96644 gﬂ 8?%% S‘,yeth o ?'osp';g ngw)é.t 02,03| 473 96774 gggmmétﬁﬁ S‘yet'\ ?ﬁiiusd*gs)épcs each 0.2 315
96645 1 mﬁmérﬁ S‘yetl\ i ?'osﬁcf 2231%.1, 02,03| 478 96775 ?&1 8?%#&32 S‘yet'\ ?ﬁlﬂdg%;cs each 0.15 315

96946 1%;1 gmm "g}ﬁr:zsétf* ?r;iiuli%?%pcs each 0.2 315

31



K E (i
(Bi5R)

RS A HnE *EM N RAE A HnE *EM N BE A AE
No. Part Names Description | (#::2) No. Part Names Description (BHA) No. Part Names Description

2)aAVFA)V(250) 22 FA)b (400) 22 FA)b (550)

SIL0250] Sificone Qil (250) SIL0400| Sificone Oil (400) SIL0S50! Siicone Ol (550) | | 473 /¢ —FA

SiLosoo| 2V 3 ALN (300) | |#>/3—H SiLoaso| ZY3AALN (450) | | &'>/3—H SiLosoo| 2V 3¥A4N (600) | | for shocks.
Silicone Qil (300) | | for shocks. Silicone Qil (450) | | for shocks. Silicone QOil (600)
UV AA)V (350) 2 UaA4 )b (500)

SIL0350] Silicone Ol (350) SIL0500] Silicone Qil (500)

7ot —

ACCESSORY

% FOR JAPANESE MARKET ONLY.

VAL
Part Names

nE
Description

* E AT
(Biid)

N=V%
Part Names

nE
Description

o E
(Bi:2)

32

ORIf0325| ORION ZK=/$9=22001 KFE = 7L rkik/S 5 ) — 80460 | £ FRYZZ(DX) | 94X 542x300x397mm |, oo
ORION SPORTS POWER 2200| Large capacity NiMH battery Pit Box (DX) Size 542x300x397mm
ORION 2K=>/87=3300| kBB = v s ILKkENY TV — EvbrRyoR # 4 X 420x240x330mm
ORIN0326| ORION SPORTS POWER 3300 Large capacity NiMH battery 3780 80461 | pit Box Size 420x240x330mm 7140
ORION Z7R=/87=4000| XBR= v 7 IKFENy T U — Y=IRy IR #4 X 330x230x65mm
ORN0327| ORION SPORTS POWER 4000| Large capacity NiMH battery 5040 | 180462 | 740) Box Size 330x230x65mm 1890
ORION 2K=/87=5100| XBR= v T ILKkENy TV — N=URy &R (L) #4 X 410x264x43mm
ORI10336| ORION SPORTS POWER 5100 Large capacity NiMH battery 5775 80463 | pats Box (L) Size 410x264x43mm 1890
ORION €=4—=2 1) —7— NR=YRy o R (M) Y4 X 232x122x32mm
ORWI702| Motor Cleaner Spray 893 80464 | parts Box (M) Size 232x122x32mm 578
HEARS YT (S)EVS | 18EA IN=YRy TR (S) H#4 X 120x83x25mm
1700KP| Fyiorescént Strap (FP)(S) | 18pcs 189 80465 | parts Box (S) Size 120x83x25mm 158
#EXMS YT ()4 IO—| 18AA N=YRyZZ(SS) |H4X89Ix36x26mm
1700KY| Fiijorescent Strap (FY)(S) | 18pcs 189 80466 | parts Box (SS) Size 89x36x26mm 420
NF=ART797MIT795)| 18@EA KYOSHOF+ U 4 Ry 5 (M)
1701BK| Gotor Strap (M / Black) | 18pcs 263 87614 KyOSHO Carrying Bag (M) 7350
BEARNS YT M) EV S| 18EA KYOSHOF+ 1) 4 Ny & (L)
1701KP| Fiugrescent Strap (FP)(M)| 18pcs 263 | | 87615 | KYOSHO Carrying Bag (L) 8400
XAy M)A IA—| 18fAA AVTFUARG VR | EEMET v TOERXS R
1701KY| Fiyorescent Strap (FY)(M)| 18pcs 263 87651 Maintenance Stand Aluminum Stand for Maintenance.| 1890
ho=-A2b797(LI75y9) | 12A TeamKYOSHO 7ARNY 7 | {5tz @y &
1702BK| Gotor Strap (L / Black) | 12pcs 336 87822 | TeamKYOSHO Transmitter Bag| Special transmitter bag 2940
#EEALZT T (LD EYS| 12BA »Varr—=iv FI7FAINDBNRKIE
1702KP Fiijorescent Strap (FP)(L) | 12pcs 336 96152 Gjjicon Seal Prevents diff oil from leaking 840
BRIy (DA4IO-| 12BA KYOSHO 2R3+ V4 b= (14g)| BRI
1702KY| Fiyorescent Strap (FY)(L) | 12pcs 336 | | 96154 | KyOSHO Special Giue (14g) | Instant Glue 735
h7=77+EFryTH)| 6EA KYOSHOAA Y+ )k 754 3= (200m) | BRRHEERI D LIRER
1705 | Gdlor Antenna (White Cap)| 6pcs 525 96155 | ky0sHO Special Primer (220ml) | Quickens instant glue 2100
hI=TUTHEEEVIF vy TH) | 6EA TYTF4OUIA b | yTa o IRADYIA b
1706 Color Antenna (Fluorescent Pink Cap)| 6pcs 525 96161 Setting Weight Setting adjustment weights 504
h7=77F @R IA-+0yTH)| 6MAA U oF¥v¥ 5 UR(Bg) | F704885%5U R
1707 Color Antenna (Fluorescent Yellow Cap)| 6pcs 525 96162 Ring Gear Grease (3g) | Special Teflon grease 420
1710V ARG VT VT FRNT =N | 7> FF 154 TEERICEE 840 961658 7 V27 =7 (40x2500mm) | KT+ DHEE, AT —F 473
Special Antenna Holder Il | Securely fix antenna pipe Aluminum Tape (40x2500mm)| Repair and reinforce body
AN AV F2=T(Th=)| U= ROBRERF 2 —7 TyBRNDY— BENEUP
1796BL Spiral Silicone Tube (Blue)| Tubes for protecting leads 735 96168 | Fiyorine Powder Reduces friction 1050
ATV A/ F1=T (k) | U— ROBRERF 2 —7 YYAVAANT=R(16F) | 2V asFAIRT—2
1796R Spiral Silicone Tube (Red) | Tubes for protecting leads 735 96172 | Gjlicon Oil Case (16pcs)| Case for silicon oil 735
KE=GUZR 29/ 2EKA JAXF Y BRIV — | BERRA/ A XL — b
1879 Hobby Grease 29/ 2pcs 158 96174 | Noise Cancel Sheet Noise suppression for receiver 840
= E> SEA o U Z (109) MRS U R
1889 Body Pin 5pcs 105 96175 | Thermal Grease (10g) | Heat conductive grease 945
PY—EA—%—mini JEEMEBETF S IVERET —=X YAIR0Y TVyYavAd 5= X7 > 8iBHl (7.4cc)
36207 Thermo Meter TNOO6 | Noncontact digital th;mometem set 2940 96180 Microlon Precision Oiler | Great fuel bearings (7.4cc) 3150
KRFE—F —F vy hi— | E=5—DREPA LT T RIEFR HGY aA 2 cTUR | 2z2n=HL%0T a4 Y MG ICER
36213 | KRF Motor Checker Setting & maintenance of motor 17325 96508 | LG Joint Grease Use on universal joints e;lc. 840
36218 FoNR—Ey NRI VR FONR—lUTICRELERS K 735 96509 DUITARNTYIGIVZ DD ARTIVIRIUR 840
Shock Pit Stand Ideal for shock assembly Oneway Bearing Grease | Grease for one-way bearing
36219 SPHAT7 Ty DU =3 — | RF4 DY > AN IEF 1890 96625 | SPAT Y YOUFY R | R7PUSTERROMEREE R 1050
SP Knife Edge Reamer | Tool for making holes on Bodies. SP Bearing Liquid Retrieves Potentiality Bearing
TeamKYOSHO A7y Ai— | AU P FIWNRTFT v h— 3KA ARU=bU=%=($3.05)| 3mmIRDF + v TH#REY—I
39081 | ToamKYOSHO Sticker Original stickers x 3 840 YKWOoT Straight Reamer (3.05)[ Smooth gaps in Smmlholes 2940
39778 KYOSHO 7= ZF =)l | £V SFINARF v H—28A 505
KYOSHO Works Decal | Original stickers x 2
Tvyvay Fvsn=-4=Y | £ v o N—BAEIE
56410 | precision Camber Gauge | Set precise camber angle 1470
70901 | LIAE-FET( 774 FE=9-0T | BnEHRHE—5 —
-9T | X Speed Modifieds Motor 9T | High-efficiency motor 3990
Power Zong AC/DC 44 y 4 F¢=Y4=| 1~120IEF ¥ —2 v —
72301 | poyer Zone ACIDC Quick Charger| 1 - 12 compatible charger 18690
Power Zone 7.2\-ACE= My Fo=54=| = K« 2w T WKEHIEF v =S+ —
72304 | poyer 70n6 7.01-AC Auto Cut Charger| Ni-Cd and Ni-MH battery charger 3150
72321 Power Zong PS25-A (DC12VRELER) | ACT100V SR L7 12VERZ e 14700
Power Zone PS25-A Stable 12V current from AC100V



EX-Fyb-UVT-OyIv— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

mE [EE A hE( LT LEE] AZY k(i R @3 AZ [KhE(
No. Parts Names Quantity| (i) No. Parts Names Quantity| (BH2) No. Parts Names Quantity| (F8:2)
Cohimg. H Rl Fanged tyion v (o 2 S

1011 | G himalGi110py topos| 210 | |l L e 005 | 315 | [15120031| B e e opos | 0PS] 420
€ B MO 1l Pt k| 95 | 915 | | rstamen] B oo aopes) 1995 315
15015 | £ Rinates S1opes) 10pcs] 158 | | e gt e | 9005 | 915 | 1100 §n T arnopes)  [10Pes| 315
145020 | £ pina(e2 0110pcs) 10p0s] 158 | |1unerins| Ll o pomssners | 4005 | 313 | [ s1a0t08| B atortopeay |0Pcs| 315
15025 | ina(E2.610p09 topes| 18| | (5 F rstanizn] din S tetasropes) [109%5 315
12030 | £ onopes topes| 158 | | rsozs0s | amoncsy [1oves| 210 | s B nope |0Pes| 315
145040 | £t R 0nopesy topes| 158 | | 1s0zs0s | g ey [1oves| 210 | oo g S erenope |0Pes| 315
145050 | £ pina(e5.0110p08) 10pos) 198 | | 1502008 | B S omivipnaiiopes | [109] 210| {51002 Bnon Soomtrexhidesarapeny | P | 319
E080 | ino(E6.010po 10pos) 198 | | #5025t2 | B S onipeanonesy  [109es] 210 [ Boncn S M eimiacatopesy[10Pe3] 219
15070 | £t e epes | 15| | rsosoms |Gyt S e [tomes| 210 [ mswaoron) Bt o sopes) |19Pc<| 815
12100 | £ 00opes) epcs | 158 | | vsosons | gyt < S et [oses| 210 v BT e arapesy | 572 | €15
@f &' 1500010 | 5 S5 onopes) | |1oves| 210 |rstanmen] B K O e araposy | 5 | 815
N2016 | { ikt ritmes) 10pos| 210| | vso0re | B S nopey [109es| 210 s Bon S e ey | 5P | 219
2620 | Lt onopes) - [100es| 210| | 1506016 | it G e g [10pes| 210 [ msraoeen| non S chiasaiapeny | 572 | 215
N%024 | i arsopcs) topes| 210 | vsoaons | g S sy [toves| 0| | (mmmmm 3 e seron

N40%2 | o s topos| 210| | somnes | o e e [10mes| 210 [t B s | 576 | 525
©@ B o " 1500030 | 5 S5 onones) | |10res| 210 1t B e | 95 | 525
FNEGSON | N 63,0 ko (e | 5P2 210 | 504008 | i S nopesy |1oees| 210 | o] B e | 80 | 525
NN | { i o dapesy | 5Pes | 210| | 1soion0 | g S anopesy | [10ves] 210 | sttt B aeatac | €08 | 525
FNGOAEN | S Ny apas) | 5Pes | 210 | s0401s | g S L e nopesy | 10pes{ 210 | st B e atac | 90 | 525
1-N4OSSN a-utj(h;dfg45)<)sN35/I)c>: (gplc::ls;/(sjk) 5pos | 210 1-504020 /B(lr:g\gcl;elv:v(;ltﬂ(cth:l(gé/ig;;gl) 10pes| 210 @“m g—az éc?;vfx

© B Ko ien v (D % o Tapping Scrow rszsto| & S s mngpen | 210
) R 0 o o) | 5758 | 318 | | somte T8 B e artapesy (10005 210| | 1522012 | S St brronmesy |59 | 210
] s o (s 505 [ 315 | | vstesere| Bl S ey [10pes| 210 | | vsaoooe | S0 2SRRI [owes | 210
IS 1y o St | 5755 | 315 | | sorre | T G apen 10005 210| | 1520010 | &0 SN ey | s9es | 210
HEBINS] o ha ton G| 908 | 375 | || TE Bt e |1opes| 210 | vseanre | Gop & ey [spes | 210
A o o s 5755 | 315 | [ soamore| TE Bt oroposy . [10ves| 210 | | 1seaos | S0 STRREREGY  [sves | 210
OIS 1 e it | 9055 [ 318 | | sooe 16 Gt e e opesy |10 210| | 1sete | &t 2 Mgy | s9es | 210
© [0  Aasans 1SOSTP| 17 5 SoremMariopes) | |10908 210| | #sz0e0 | dop L ey | 5oes | 210
100007 | Lt langen tropes)  |10pes| 210 |vswmeme| B A esonesy | [10pes| 210 | | sz | & S ey | s | 210
0SS | L oy Fingea topss)  [10Pes| 210 | [rsoame T Bt e topcey . [1oves| 210 | | 1seaoas | S8 STRRERESN  [sves | 210
OIS | ) o (o B 9955 | 315 | w58 oope . |1oves| 210 | | rszsosn| S0 ST CREENES [ sves | 210
1057 e Fnged Sl Rogpon)| %8| 18| |1S0015TP| 11 it Sh enantorioposy | [100es| 210 | | rszaono| b 8 e ey | sves | 210
© O  Aacsasortin S0P TF s Shrevidasportopes) | |10965] 210
IS | N ) Panged ton (Gpesy| P2 | 210| | (I 72 o
NS ) A o (osneape) 008 [ 420 | [ sosoe | it L artopes) 100 420
WIS it g o (clPeaban| 9705 | 420 STt o ot/ 0pes | 1995 420
U021 i S amumaociz0pcs)| 1995 420
1-503015T NA Y RER(M3x15)(F4 ~/8A) gpcs | 420

Bind Screw(Titanium/M3x15/8pcs)

33




EX-Fyb-UVT-9yIv— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

LT @& AZY kS R @3 AZ e mE a4 AH [kE(
No. Parts Names Quantity| (FHi2) No. Parts Names Quantity| (FH:2) No. Parts Names Quantity| (FH2)
Dmmmm ::jl-: Ii;a(d Screw m ga? Ife\:dtﬁs\:lf?:ri);;ing Screw @“‘mmmm“m gi-o,:n%;l-(iead Screw
1208 | erewM oxiopes) |10 210 [P 7 opes) 10| 210 | 1542008 3ot S o) |100ce| 210
52612 | Seramar iz hopes [ 10065 210 | st 10 aiope |10Pes| 210 | vssz0to | 2o SR e ohape) |10pcs] 210
1599000 | i Sorowopcs) 10908 210 [ omerp| g 2R S ooy [10905] 210 | | 542015 | Aot S ezt opes) |190| 219
1590008 | 2 Seromualopos) |10005| 210 | [T 16 e s opes| 1006|210 | | 1549000 | Aot S ramsoiopesy |10P0s| 210
153010 | G rowtMx10hopes)|109es] 210 | ssate| 10 L s opes) 1000 210 | | 1549012 | Ao Scramitaopes) _|109°5] 210
1-833012 'FHI-: :;Zéggéln/il{nggéz10pcs) 10pes) 210 1-833010TP 'ITE'IZ-IZ Ee;a(éhéi:elvc()r\/llégél)10pcs) 10pes| 210 CW ;—ojrii ;eta;i/ Sa;llf::épping Screw
53014 | 1 iy Seromaimianopc)|100e5| 210 st g6 e T o[ 10pes| 210 | | vsaonre| 12 asaope)|100cs] 210
1530018 | 2 g Soromionopes|10005| 210 [ vssorste| 16 L o[ 10Pes| 210 | | st 12 anopes) |199es| 210
53018 | e SorowiMx1Bhopes)|100es 210 [ samere| 7 e e hopes) 10| 210 | rsmere| 2 e iopes) |109ce| 210
53000 | A S waonopes)|100es| 210| [ vsworste| 1E L o |10Pes| 210 | || S e nznopes) |19Pes] 210
1594008 | 1 Seromananiiones|100es| 210 | [ vswaante| 26 L g 100 210|181 120 Seromsopes) |19°cs] 210
1-534010 g: 5;25!:;;2&12%31%03) 10pcs| 210 1-534025TP 'ITEIH:-IZ Ej;éhg::e%vs(l\/llltgggl)mpcs) 10pcs| 210 T ;ze‘tysl;rfvi(
1-534012 -Fyl-a? Ii;a(cfhé::el\il\/lllgézmpcs) 10pes| 210 Dmmm“m 'al'—i-tjn\i/uzzlat'; /I:i(ead Screw 1-853003 Stetjstrgvi?l\(ﬂhgfg/s‘;é;gs))\ : 10pes| 210
90T | 1 SerewixtShopes) 10008 210 | ssnneT| g [109es] 420 | | 15008 | S¥ S e opesy [ 109cs| 210
1594018 | P g Seromnanisnopes) 10065 210 | 1ot 2 e |10pes| 20| | w5005 | Y S opoy[100cs] 210
1594020 | 2 Serammanaonopes 10005 20| 1ot B e |10pes| 20| | 5000 | S eopoy|100cs| 210
Dmmmm I?I-a? F,;ZdaH;;xt;;:rew 1-833015T ga?HEaii(S:rl:v?/((]ri?a)rn(il?;ﬁ\/l;(:?/g;gs) 8pos | 420 1-853010 Stetjs';rgvi?l\(/lhgfi(}/%;cosj\) 10pes| 210
SO0 i e Sovem manioopes 1095|915 | || B g epes 020 | | vssaniz | SV S Topesy | 10pes 210
S| 1 iona Screntmnhing 1opes 10902 215 | |30 2 i t0gas | S0 | 0| | ssanta | Go2eC S e | sPes 210
S0 £ e Sovomtmanto topes 1090 915 | | HSHOIST| e s 5Pes | 020 | | 155020 | S e | soes | 203
S04 17 s Sovewtmiaonopes 0905|315 | | snaor| e oo fpce [ 020 | | vssitzs | e e | sees a1
15320191 P Soenimtiaropeg 00| @15 | I 3 s 154004 | Y e xanopes)|109es] 210
S| i St enopes) 10902 215 | et o i | 20| 525 | | -ssu00e | G2 S opoy|10pcs] 210
SO0 £ e Sttt topes 1095|420 | 130T ey | BPes | 25| | stz | S D Ty |10pcs 210
FSMOT0H| 7 ns Svewtamanionopes 0905|420 | 1o B g | Boce | 25| | vssatzn | S e | soes | 203
SO i ena Screwmmatenopes 1095|420 | 1m0 g | eeee | 25| | vsssune | S e | sees | 203
FSMIISH| i Serwtouttin 510008 10902 420 | 04T e e | 2o | 525 | | sss0s0 | G2 S gy | SPes | 915
U0 2 o Saembaniaepes | Pcs 20| | DD Z 2R e soew | | (@ et
SO 1 e S ememaospes | 508 420 | [ SSET o o [10Pes| 420 | | on | tmes) ) |10pcs| 210
SIS i e Sevemisutrssapes | | 420 | || ooy [10Pes| 420 | | s | gy |10pes| 210
VSEIPT) 15 ot STzt 10005 420 | | 140080 et ey | 10pe 210
VSIS 15 s s s | 90 420 [0 | G2t et opesy[109es| 420
VSMOSTPT] 15 ST | 4005|650 | 101005 0t 0 ey | 10mes| 420
VU] 17 e Somiaom e | 4958 620 [ somotne| Lt oapesy . |10pcs| 210
VSMSTP| 15 e S | 4005|690 | | 101208 oy R Sy | 10me 210
TS | et 05 | P8 | 210
MO0 et 0pen | 598 | 210
@ Zj Uy v—
Spring Washer
1W3006158 7Y =(M3x6x1.5) 7Y ¥4 (10A) 10pcs| 210

34

Washer(Spring/M3x6x1.5/10pcs)




